
PARTS LIST

NET WT.UNIT WT.LENGTHPART DESCRIPTIONPART NO.QTYITEM

308.50154.25 6' STANDOFF ARMX-16094121

33.8633.86 CLAMP WELDMENT FOR BCAM-HDX-HDCAMTBW12

36.2436.24 MULTI-HOLE TAPER PLATE WELDMENTX-MHTPHD13

40.0920.0413.000 inBENT BACKING PLATEX-LCBP424

16.3916.39 ANGLE ADJUSTMENT WELDMENT FOR BCAM-HDX-HDCAMSS15

2.582.58 POSITIONING PLATE WELDMENT FOR BCAM-HDX-HDCAMSP16

11.405.705.500 inSLIDING PIPE TIE BACK PLATEX-SPTB27827

8.022.01 TIE BACK CLIP ANGLEX-TBCA48

47.964.807.000 inCROSSOVER PLATESCX2109

24.096.028.500 inCROSSOVER PLATESCX4410

14.373.5912.071 inCLAMP HALF 1/2" THICK, 11-5/8" LONGMCP411

9.452.368 1/81/2" THICK, 5-3/4" CNTER TO CENTER CLAMP HALFDCP412

15.923.987.250 inTIE BACK PLATEX-183736413

193.3496.67144.000 inSTRUT ARMX-184158214

168.3984.20174.000 in2-7/8'' O.D. x 174" SCH. 40 PIPEP30174215

4.910.8253/4'' UNC HEX BOLT (A325)A3405616

1.130.5733/4'' X 3" UNC HEX BOLT (A325)A3403217

0.340.04 3/4" HDG LOCKWASHERG34LW818

1.700.21 3/4'' HDG HEAVY 2H HEX NUTG34NUT819

4.601.15 5/8" X 3" X 5-1/4" X 2-1/2" U-BOLT (HDG.)X-UB5300420

12.541.57 5/8" x 18" THREADED ROD (HDG.)G58R-18821

4.181.05 5/8" x 12" THREADED ROD (HDG.)G58R-12422

2.790.70 5/8" x 8" THREADED ROD (HDG.)G58R-8423

1.410.7075/8'' x 7" HDG HEX BOLT GR5 FULL THREADG5807224

1.780.44 5/8" x 4" HDG HEX BOLT GR5 G5804425

0.620.6265/8'' x 6" HDG HEX BOLT GR5 FULL THREADG5806126

1.080.27 5/8" x 2" HDG HEX BOLT GR5 G5802427

1.060.07.1225/8" HDG USS FLATWASHERG58FW1528

0.990.03 5/8" HDG LOCKWASHERG58LW3829

5.330.13 5/8'' HDG HEAVY 2H HEX NUTG58NUT4130

6.750.846.0000 in1/2 x 4-1/8'' x 6'' x 3'' U-BOLTX-UB1418831

33.440.705.0000 in1/2 x 3'' x 5'' x 2'' U-BOLTX-UB13004832

3.820.030.0951/2" HDG USS FLATWASHERG12FW11233

1.560.01.1251/2" HDG LOCKWASHERG12LW11234

8.020.07 1/2'' HDG HEAVY 2H HEX NUTG12NUT11235

TABLEDCBA536

DESCRIPTION

DRAWING USAGE CHECKED BY

ENG. APPROVALDRAWN BY

DWG. NO.

CPD NO.

CMFL

1  O
F

  3
 BMC 11/2/2021

11/2/2021 VOG14-WLL-3XX

14' 6" HEAVY-DUTY BOG V-FRAME
W/ 2-7/8" ANTENNA PIPES 
AND DOUBLE TIEBACKS

CUSTOMER VOG14-WLL-3XX
CLASS SUB

PART NO.

87 02

P
A

G
E

TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE:
SAWED, SHEARED AND GAS CUT EDGES (± 0.030")
DRILLED AND GAS CUT HOLES (± 0.030") - NO CONING OF HOLES
LASER CUT EDGES AND HOLES (± 0.010") - NO CONING OF HOLES
BENDS ARE ± 1/2 DEGREE
ALL OTHER MACHINING (± 0.030")
ALL OTHER ASSEMBLY (± 0.060")

TOLERANCE NOTES

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT
INDUSTRIES AND CONSIDERED A TRADE SECRET.  ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF
VALMONT INDUSTRIES IS STRICTLY PROHIBITED.

Engineering 
Support Team:

 1-888-753-7446

valmont

Locations:
New York, NY
Atlanta, GA
Los Angeles, CA
Plymouth, IN
Salem, OR
Dallas, TX

TABLE
"ASSEMBLY NO." PART NO. "A" PART DESCRIPTION "B" LENGTH "C" UNIT WT. "D" TOTAL WT.
VOG14-WLL-3096 P3096 2-7/8" O.D. SCH. 40 PIPE 96" 46.34 1,260.90

VOG14-WLL-30120 P30120 2-7/8" O.D. SCH. 40 PIPE 120" 57.93 1,318.97



DESCRIPTION

DRAWING USAGE CHECKED BY

ENG. APPROVALDRAWN BY

DWG. NO.

CPD NO.

CMFL

2  O
F

  3
 BMC 11/2/2021

11/2/2021 VOG14-WLL-3XX

14' 6" HEAVY-DUTY BOG V-FRAME
W/ 2-7/8" ANTENNA PIPES 
AND DOUBLE TIEBACKS

CUSTOMER VOG14-WLL-3XX
CLASS SUB

PART NO.

87 02

P
A

G
E

TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE:
SAWED, SHEARED AND GAS CUT EDGES (± 0.030")
DRILLED AND GAS CUT HOLES (± 0.030") - NO CONING OF HOLES
LASER CUT EDGES AND HOLES (± 0.010") - NO CONING OF HOLES
BENDS ARE ± 1/2 DEGREE
ALL OTHER MACHINING (± 0.030")
ALL OTHER ASSEMBLY (± 0.060")

TOLERANCE NOTES

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT
INDUSTRIES AND CONSIDERED A TRADE SECRET.  ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF
VALMONT INDUSTRIES IS STRICTLY PROHIBITED.

Engineering 
Support Team:

 1-888-753-7446

valmont

Locations:
New York, NY
Atlanta, GA
Los Angeles, CA
Plymouth, IN
Salem, OR
Dallas, TX

UPPER

ANGLE CALIBRATING PROCEDURE:
 
1.  MEASURE TOWER TAPER
      AND PICK LOWER BRACKET
      HOLE:
   HOLE A = -2.6° TO 2.6°
   HOLE B = 1.6° TO 6.8°
 
2.  USE CALIBRATING BOLT
      TO ADJUST FRAME TO
      DESIRED TAPER
 
3.  TORQUE LOCKING BOLTS
      TO 100 ft.-lbs. 
 
4.   ADVANCE LOCKING NUT
      TO POSITIONING PLATE,
      THEN TIGHTEN.

B

B

A

A
LOWER

1.6° to 6.8°

-2.6° to 2.6°

STEP 2

STEP 4

VARIES

107 7/8"

41 3/4" 41 3/4" 41 3/4"

60 1/2"

62 5/16"



20°
MAX.

20°
MAX.

47 1/4"

13 1/4± "
(TAPER ADJUSTMENT)

ROUND LEGS:  1-1/2"Ø TO 9-1/2"Ø
EQUAL 90° ANGLE LEGS:  3" TO 6"

ROUND LEGS:  1-1/2"Ø TO 9-1/2"Ø

26

41 3/4"



DETAIL  A DETAIL  B

DETAIL  C

DETAIL  E DETAIL  F

DETAIL  D

A

B
C E

F

D

DESCRIPTION

DRAWING USAGE CHECKED BY

ENG. APPROVALDRAWN BY

DWG. NO.

CPD NO.

CMFL

3  O
F

  3
 BMC 11/2/2021

11/2/2021 VOG14-WLL-3XX

14' 6" HEAVY-DUTY BOG V-FRAME
W/ 2-7/8" ANTENNA PIPES 
AND DOUBLE TIEBACKS

CUSTOMER VOG14-WLL-3XX
CLASS SUB

PART NO.

87 02

P
A

G
E

TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE:
SAWED, SHEARED AND GAS CUT EDGES (± 0.030")
DRILLED AND GAS CUT HOLES (± 0.030") - NO CONING OF HOLES
LASER CUT EDGES AND HOLES (± 0.010") - NO CONING OF HOLES
BENDS ARE ± 1/2 DEGREE
ALL OTHER MACHINING (± 0.030")
ALL OTHER ASSEMBLY (± 0.060")

TOLERANCE NOTES

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT
INDUSTRIES AND CONSIDERED A TRADE SECRET.  ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF
VALMONT INDUSTRIES IS STRICTLY PROHIBITED.

Engineering 
Support Team:

 1-888-753-7446

valmont

Locations:
New York, NY
Atlanta, GA
Los Angeles, CA
Plymouth, IN
Salem, OR
Dallas, TX

26 OR 20 OR
11

OR

X2
 

X2
 

X2

X2
 

X2
 

X2

X2
 

X2

X2
 

X2
X2
 

X2
X2
 

X2

X2

X2
 
 
 

X3

32OR

X2
 

X2

X2

202930

7

272930 8

272930

11 OR 12

23 OR 24 OR 26 28 29 30

32 33 34 35

32 33 34 35

9

16 18 1913 32333435

10

31 33 34 35

171819

4

2

6 26 28 30

5

21

29

30

24

28

29

30

21

29

30

4

3

17 18 19

1536

1

14

13


